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REPAIR PARTS
ROTARY LAWN MOWER - - MODEL NO. 560hsh (954140059A)

KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
2 532146900  Control Bar 50 532153029 Handle Bracket (Right)
3 532150041  Upper Handle 51 532153030 Handle Bracket (Left)
4 532063601 Locknut 52 532751592 Locknut 3/8-16
5 532851671  Engine Zone Control Cable 55 532146653  Hex Head Thread Rolling Screw 3/8-16 x 1-1/8
7 532163340  Throttle Control 57 532138871 Front Baffle
8 532144929  Hex Washer Head Screw 1/4-20 x 2-1/8 59 532851084 Hex Head Machine Screw 3/8-24 x 1-3/8 Gr. 8
9 532136376  Handle Knob 60 532850263  Helical Lock Washer
12 532151023  Rear Door Kit 61 532851074 Hardened Washer
15 532155890 Handle Grip 62 532141114  Blade 22"
17 532107339  Danger Decal 63 532144331  Blade Adapter
18 532150050  Screw 64 532162339 Lawn Mower Housing Kit (Includes Key No. 17)
19 532800368  Wheel Adjusting Bracket 65 ------ Engine (See Breakdown)
20 532084596 Engine Pulley 68 532088652 Hinge Screw
21 532087677  HiPro Key #505 69 532125368  Mulcher Plate
22 532059708  Set Screw 1/4-20 x 5/16 70 532134612 Debris Shield
23 532148941  Rear Baffle 75 874760612  Bolt
24 532140540  Rear Skirt 77 532088348  Flat Washer
25 532138860 Side Baffle 78 532162358 Combi-cut Door
= 26 532162456  Back Plate 79 532057143  Wave Washer
~N 27 532083923 Flanged Locknut 82 532067510 Washer
28 532054583 Screw Hex Head 1/4-20 x 1/2 83 532148353  Washer
29 532125376 Discharge Baffle 84 532141841 Screw
30 532132001 Rope Guide 85 532154687  Support Bracket (Right)
31 532066426  Wire Tie 86 532151947  Support Bracket (Left)
32 532157082  Lower Handle 87 532073713  Spacer
33 532131959  Handle Bolt 88 532149588  Hex wsh.hd Screw 5/16 x 1.50.ca
34 532051793  Hairpin Cotter -- 532145836  Engine Manual Honda (English)
36 532157070  Trim Plate Assembly -- 532148015 Engine Manual Honda (French)
37 532701477 Push-in Fastener -- 532162367 Owner's Manual
38 532088017 Wheel & Tire Assembly -- 532163134  Decal (Combi-cut Door)
39 532142748  Shoulder Bolt
40 532061651  Spring Washer
41 532125323  Axle Arm
42 532125066  Selector Spring
43 532701037 Selector Knob
44 532128415  Pop Rivet
45 532146630  Spacer
46 532800370  Wheel Adjusting Bracket
47 532150078  Self-tapping Screw 5/16-18 x 3/4
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KEY  PART

NO.

NO.

532148312
532751152
532158755
532150495
532157008
532145212
532057143
532801156
812000058
532137054
532088080
532701037
532151009
532151010
532063601
532137090

ROTARY LAWN MOWER - - MODEL NO. 560hsh (954140059A)

DESCRIPTION

Drive Control

Locknut #10-24

Pan Head Machine Screw 1/4-20 x 2-1/8
Spring Retainer

Hubcap

Nut

Wave Washer

Wheel & Tire Assembly

E-ring

Pinion

Dust Cover

Selector Knob

Wheel Adjuster Assembly (Left)
Wheel Adjuster Assembly (Right)
Locknut

Spring

KEY
NO.

20
21
22
23
24
27
28
30
31
32
38
39

PART
NO.

532075192
532067725
532702511
532137052
532132010
532162366
532143603
532088614
532800386
532146527
532086012
532088446
532163140
532750320
532750319

DESCRIPTION

Spring

Washer 1/2 x 1-1/2 x .134
Gear Case Assembly
Drive Pulley

Locknut

Drive Cover

Pan Head Tapping Screw #10-24 x 2-3/4
Catcher Frame

Grass Bag

V-Belt

Drive Shaft Cover

Wheel Bushing

Drive Cover Decal

Ht. Adjuster Decal RH

Ht. Adjuster Decal LH
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